

An updated guide to contraception

Part 1: Short-acting methods

KATHLEEN McNAMEE MB BS, FRACGP, DipVen, GradDipEpiBio, MEpi

CAROLINE HARVEY MB BS(Hons), MPH, MPM, DRANZCOG, FRACGP

MARY STEWART MB BS, MPH

DEBORAH BATESON MB BS, MA(Oxon), MSc(LSHTM)

This first article in an updated three-part series on contraception provides a practical guide to the short-acting methods – combined hormonal contraceptives (combined oral contraceptives and the vaginal ring) and the progestogen-only pill. Subsequent articles will provide updates on other contraceptive methods.

Contraception allows women, and couples, to determine if and when to have children. This updated series of three articles provides the latest evidence-based information on the different methods of contraception available in Australia. In this article, the short-acting methods – combined hormonal contraceptives (CHCs), which are available as combined oral contraceptives (COCs) and the vaginal ring, and progestogen-only pills (POPs) – are covered. The second article will discuss long-acting reversible contraceptives (the subdermal implant, intrauterine methods and the depot medroxyprogesterone acetate injection), and the last article will

MedicineToday 2018; 19(10): 10-24

Dr McNamee is Medical Director of Family Planning Victoria; and Adjunct Senior Lecturer in the Department of Obstetrics and Gynaecology, Monash University, Melbourne, Vic. Dr Harvey is a Sexual and Reproductive Health GP at the Institute for Urban Indigenous Health, Brisbane, Qld. Dr Stewart is a sexual health and sexual assault doctor at Royal North Shore Hospital, Sydney. Associate Professor Bateson is Medical Director of Family Planning NSW; and Clinical Associate Professor in the Discipline of Obstetrics, Gynaecology and Neonatology at The University of Sydney, Sydney, NSW.



cover emergency contraception and barrier, permanent and fertility awareness methods.

Most contraceptive methods are dependent on women rather than men taking the active role. With few male contraceptive methods available, further research and advocacy are required in this area. Although gendered language has been used throughout this series of articles, clinicians also need to be aware that transgender men may be at risk of unintended pregnancy.

Choosing a contraceptive method

The role of the clinician is to ensure that patients are aware of all suitable methods of contraception to allow well-informed choices. Women presenting for a repeat COC prescription may

© RICCARDO PICCINI/SHUTTERSTOCK
MODELS USED FOR ILLUSTRATIVE PURPOSES ONLY



be unaware of other options available to them. There are many useful resources, including fact sheets from family planning organisation websites, to help inform women of their options.

Contraceptive choice is determined by many factors, including cost, access, the presence of medical conditions, concurrent medications, relationship status and personal preferences and beliefs. Taking a thorough medical and social history is essential, with key points highlighted in Box 1.

The UK Medical Eligibility Criteria (MEC) system supports the safe provision of contraception and is a useful framework within which to consider contraindications to contraceptive pills and the vaginal ring (Table 1).¹ Conditions affecting eligibility for the use of each method are classified in one of four categories.

KEY POINTS

- Combined hormonal contraceptives (CHCs), which contain an oestrogen and a progestogen, are available as combined oral contraceptives (COCs) and the vaginal ring.
- The advantages of CHCs include beneficial effects on acne, a decrease in menstrual pain and bleeding and the ability to manipulate menstrual cycles.
- CHC use is associated with some serious risks, but the absolute risk is low for most women of reproductive age.
- No increased risk of venous thromboembolism or arterial vascular disease has been associated with use of the progestogen-only pill (POP), although evidence is limited.
- The option of using long-acting reversible contraceptives (intrauterine devices and subdermal implants), which require minimal ongoing user actions, should be discussed with women renewing CHC and POP prescriptions.

A MEC 1 condition is one for which no restrictions exist, whereas a MEC 4 condition represents an absolute contraindication.

As well as taking a relevant history, the clinician's role is to provide evidence-based information about the different contraceptive methods. This may include challenging frequently held misunderstandings and myths about side effects or risks. Information provided will include the following:

- how effective the method is when used 'perfectly' and 'in real life'
- how the method works
- the risks and side effects of the method
- costs of the method and associated consultations
- how to start the method and how long it will take to work
- how easily or quickly the method's effect is reversed
- the effect on vaginal bleeding patterns, where relevant
- what to do if 'things don't go according to plan', such as missed pills or late insertion of a vaginal ring
- advice on the additional use of condoms if there is a risk of sexually transmissible infections
- the availability of emergency contraception.

Contraceptive effectiveness is presented as the number of women in whom pregnancy is prevented among 100 women who use the method over a one-year period. Methods such as the levonorgestrel intrauterine device (IUD), the COC and the vaginal ring have similar efficacy in 'perfect use' (no mistakes), but the levonorgestrel IUD is much more effective in 'typical use' (real-life settings) because it requires minimal user action to ensure efficacy is maintained.² As the effectiveness of long-acting reversible contraceptives is almost identical in perfect use and typical use (Table 2), it is important to include information about the benefits of such methods in all contraceptive consultations.

This article discusses important information to consider

1. CONTRACEPTIVE CHOICE: KEY POINTS IN HISTORY TAKING**Information relevant to contraceptive choice**

- Pregnancy scares or unintended pregnancies (an opening to discuss effectiveness)
- Previous contraceptive use and any problems or side effects
- Plans for future pregnancies
- Frequency of intercourse
- Conditions that might benefit from the use of hormonal contraception
 - heavy menstrual bleeding
 - dysmenorrhoea and pelvic pain
 - acne

Medical history (including but not limited to)

- Smoking
- Migraine with aura
- Hypertension
- Diabetes
- Hyperlipidaemia
- Thrombogenic mutation
- Venous thromboembolic disease, stroke, transient ischaemic attack or coronary artery disease
- Immobilisation
- Early menopause: fragile X carrier, family history
- Hepatobiliary disease
- Hormone-dependent cancers, including breast cancer
- Concurrent use of medications, including liver enzyme-inducing medications
- Allergies (medication allergies and allergy to latex in the case of condom provision)

Family history

- Venous thromboembolic disease, stroke, transient ischaemic attack or coronary artery disease

Reproductive and sexual history

- Current breastfeeding
- Previous pregnancies and outcomes
- Timing and nature of last birth
- Menstrual history, including any abnormal bleeding
- Pelvic pain or dyspareunia
- Abnormal vaginal discharge
- Previous gynaecological procedures
- Risk of sexually transmissible infections
- HIV status
- History of female genital mutilation or cutting

Social factors

- Alcohol and recreational drug use
- Partner issues, including reproductive coercion and intimate partner abuse
- Views on pregnancy options if contraceptive failure occurs
- Value placed on efficacy of method and preventing pregnancy
- Ability to pay for contraception and attend for repeat visits
- Need to conceal use of contraception
- Acceptability of irregular or absent bleeding
- Religious or cultural factors

when initiating COCs, the vaginal ring or POPs, as well as some of the common clinical issues that arise during their use, such as a missed pill or late ring insertion.

Combined hormonal contraceptives

Hormonal contraceptives containing an oestrogen and a progestogen (a hormone with progesterone-like activity) are

available as COCs ('the pill') and the vaginal ring (Figures 1 and 2). COCs are the most commonly used contraceptive method in Australia.³

The contraceptive vaginal ring provides slow release of ethinylestradiol (EE) and etonogestrel into the circulation from a soft ring made of ethylene vinyl acetate. The ring is inserted into the vagina by the woman, left there for three weeks, then removed. A new ring is inserted after a ring-free break of seven days, during which a withdrawal bleed usually occurs.

Combined hormonal transdermal patches (used weekly for three weeks, with a patch-free week) and monthly combined hormonal injections are available in some other countries.

TABLE 1. UK MEDICAL ELIGIBILITY CRITERIA (MEC) FOR CONTRACEPTIVE METHODS¹

Category	Definition
MEC 1	A condition for which there is no restriction on the use of the method
MEC 2	A condition where the advantages of using the method generally outweigh the theoretical or proven risks
MEC 3	A condition where the theoretical or proven risks usually outweigh the advantages of using the method. The provision of a method requires expert clinical judgement and/or referral to a specialist contraceptive provider, because use of the method is not usually recommended unless other more appropriate methods are not available or not acceptable
MEC 4	A condition that represents an unacceptable health risk if the method is used



Figure 1. Combined contraceptive pills.

Images reproduced with permission from Family Planning NSW. © Family Planning NSW.



Figure 2. The vaginal ring.

Images reproduced with permission from Family Planning NSW. © Family Planning NSW.

Mechanism of action and efficacy

CHCs all work to suppress ovulation and have an efficacy rate of about 99.5% when used perfectly, but only 93% during the

first year of typical use, largely because of user error (Table 2).^{2,4-18} This includes deviations from the pill or ring schedule, such as missed pills or late ring insertion,

and running out of supplies. Prescribing the maximum allowed quantity of pills and rings is important to maximise continuation rates.¹⁹

Starting combined hormonal methods

CHCs can be prescribed if there are no medical contraindications.²⁰ Packaging of COCs in Australia varies. Most newer pill packaging directs women to start with an 'active hormone pill', whereas traditional packaging directs women to start with either an inactive or an active pill depending on the timing of their menses.

CHCs can be used continuously for extended periods to minimise bleeding by either running pill packets or vaginal rings together without a hormone-free break or by using a dedicated product (see 'Extended regimens and packs with fewer inactive pills'). A hormone-free break of four to seven days can be initiated if unscheduled bleeding occurs.

The COC (if starting with an active pill) and the vaginal ring are effective immediately when initiated on day one to day five of the menstrual cycle, as well as in certain other situations listed in Box 2.²⁰

TABLE 2. CONTRACEPTIVE CHOICES AND ESTIMATED EFFICACY

Method	Percentage of women in whom pregnancy is prevented in first year of use*	
	Perfect use	Typical use
Etonogestrel implant	99.95	99.95
Levonorgestrel intrauterine device	99.9	99.9
Copper intrauterine device	99.5	99.5
Depot medroxyprogesterone acetate injection	99.8	96
Combined hormonal contraception (combined oral contraceptives and vaginal ring)	99.5	93
Progestogen-only pill	99.5	93
Male condom	98	88
Female condom	95	79
Diaphragm	86	82
Symptoms-based fertility awareness methods	99.5	95
Day of cycle-based fertility awareness methods	93	76
Vasectomy	>99.5	>99.5
Female sterilisation	>99.5	>99.5

* It is difficult to give definitive figures for contraceptive efficacy because of the diversity of populations studied and methods used. These figures have been derived by expert consensus using results from a variety of studies, selecting figures from studies that appear to be most comparable to Australian conditions.^{2,4-18}

2. TIMING OF EFFECTIVENESS OF CONTRACEPTIVE PILLS AND RINGS

The combined contraceptive pill, vaginal ring or progestogen-only pill will be effective immediately* in the following situations:

- when started on day one to day five of a normal menstrual cycle
- when started on day one to day five of the menstrual cycle in women previously using a copper IUD
- when changing from a contraceptive implant inserted in the previous three years or a DMPA injection given in the previous 14 weeks
- when started within five days of an abortion or miscarriage.

Abbreviations: DMPA = depot medroxyprogesterone acetate; IUD = intrauterine device.

* The combined contraceptive pill is only immediately effective if initiated with an active pill.

Initiation of CHCs at other times using the 'quick start' method (starting a method outside the recommended time, such as on the day of the consultation) requires seven days of active hormones to be administered before contraceptive protection is achieved.²¹ This is sometimes known as the 'seven-day rule' and is based on the understanding that seven days of hormone administration are required to suppress ovulation. If pregnancy cannot be excluded at the time of initiation, the woman should be advised to have a urine pregnancy test in four weeks, even if she has a scheduled withdrawal bleed.²²

Women using a pill pack that directs starting with an inactive pill rather than an active pill may need to wait up to 12 days for their COC to become effective as a contraceptive method (i.e. up to five

days of taking inactive pills plus seven days of active hormone pills).

Examination and investigations

In women who are medically well and using CHCs, blood pressure and body mass index should be documented at initiation and then annually. No routine investigations are necessary.²² A review at three to four months after initiation can be helpful to check for side effects or other method-related problems.

Benefits

CHCs offer several advantages, including a beneficial effect on acne, a decrease in menstrual pain and bleeding and an ability to manipulate menstrual cycles.²³ They also lower the risk of ovarian, endometrial and bowel cancer.²⁴

Side effects

Many side effects are attributed to COCs, but evidence is limited. Weight gain is a frequent concern, but it has not been demonstrated in studies of low-dose pills containing 35 mcg or less of EE.²⁵ Change in mood is another common concern. Although a Danish national database study found an association between first prescription of an antidepressant medication and the COC, particularly in adolescents, other studies have not found an association between COCs and depression.^{26,27}

The following side effects have been reported by users of CHCs:

- headache
- nausea
- breast tenderness
- unscheduled bleeding

3. CASE STUDY 1. CONTRACEPTIVE OPTIONS FOR A WOMAN WITH A HISTORY OF MIGRAINE WITH AURA

Shaz is a 24-year-old new patient who asks for a repeat pill prescription when she attends for her daughter's vaccinations. She has been taking a combined oral contraceptive (COC) for 18 months since the birth of her daughter and plans to conceive again within the next year.

On review of her medical history, she mentions occasional migraines, with the most recent one a few weeks ago. Further questioning elicits descriptions of classical migraine symptoms, with symptoms that are consistent with a visual aura (she uses her hands to describe flickering lines in the lateral upper right visual field, which appear for about 30 minutes before headache onset). As migraine with aura within the past five years is a Medical Eligibility Criteria category 4 contraindication to use of combined hormonal contraceptives, you sensitively advise Shaz that, because her current contraception increases her risk of stroke, it is unsafe to prescribe combined hormonal contraceptives, and she will need to consider an alternative method. You provide her with links to information about alternatives to the COC, including the progestogen-only pill, implant and intrauterine methods, and arrange a longer appointment in a few days to discuss her choices.

- amenorrhoea
 - acne (usually improves)
 - bloating
 - mood changes
 - reduced libido
 - weight gain (no evidence it is directly related)
 - melasma (also known as chloasma).
- Additional device-related side effects reported by users of the vaginal ring are:
- increased vaginal discharge
 - device discomfort for the user or sexual partner
 - expulsion of the ring.¹⁶

As general side effects from CHCs often settle with time, women can be encouraged to persist for two to three months after starting use of a formulation.

Serious risks

Although there are some serious risks associated with CHC use, the absolute risk for most women of reproductive age is low.

Venous thromboembolism

All CHCs increase the risk of venous thromboembolism (VTE), but the absolute risk is very low, with the highest risk occurring in the first year of use.^{28,29} Pills containing 20 mcg of EE and 100 mcg of levonorgestrel appear to be associated with a lower risk of VTE than levonorgestrel pills with 30 mcg or more of EE.³⁰

CHC formulations containing 30 to 35 mcg of EE plus desogestrel, gestodene, cyproterone acetate or drospirenone appear to increase the risk of VTE compared with pills containing levonorgestrel or norethisterone by a factor of about 1.5 to 1.8.³¹ There may also be a small increase in the risk of VTE in women using the vaginal ring compared with those using levonorgestrel-containing pills.³¹

The newer pills with estradiol or estradiol valerate in place of EE appear to have less impact on clotting factors.³² The risk of VTE in women using these newer combined contraceptive pills compared with those using EE-containing formulations is the subject of a multinational study that is underway.

Ischaemic stroke and myocardial infarction

There are conflicting results as to whether use of low-dose CHCs (35 mcg or less of EE) increases the risk of myocardial infarction and stroke.³³ Any risk appears to rise with increasing doses of EE.³⁰ The absolute risk of these conditions is extremely low. Smoking, increasing age, hypertension, diabetes and hyperlipidaemia are important risk factors for both conditions, and migraine with aura increases the risk of ischaemic stroke.^{34,35} For women aged 35 years or older, CHCs

are classified as MEC 4 for those who smoke 15 or more cigarettes a day and MEC 3 for those who smoke fewer than 15 cigarettes a day.¹

Cancer

There is a small increase in the risk of cervical cancer associated with the use of CHCs,²⁴ although in the Australian setting, which offers human papillomavirus vaccination and routine cervical screening, other risk factors such as smoking are likely to be more significant. There also appears to be a small increase in the risk of breast cancer for current users.^{24,36}

Other risks

Use of CHCs is associated with a small increase in blood pressure; the exceptions to this are drospirenone pills, which are associated with a small decrease, and estradiol or estradiol valerate pills, which are associated with no change in blood pressure.³⁷⁻³⁹ The risk of hypertension increases in women using COCs, but the number of cases attributable to CHCs is small.⁴⁰

There is a small increase in the risk of inflammatory bowel disease with use of COCs.⁴¹ Evidence is insufficient to determine whether there is an increase in gall bladder disease, but there are some restrictions on use of CHCs in women with the condition.⁴²

Contraindications

It is important to take a medical and family history that will identify women who have contraindications to oestrogen-containing contraceptive methods. The contraindications for the vaginal ring are the same as those for the COC.

Contraindications are mostly related to risk factors for arterial and venous disease. MEC 3 and 4 contraindications include a history of migraine with aura (see Case Study 1 in Box 3), smoking over the age of 35 years or a personal history of breast cancer. Table 3 summarises the important MEC 3 and 4 conditions.

Other important considerations for

the use of CHCs include difficulties in taking pills on a regular basis (e.g. shift workers) or inserting a ring at the correct time, as well as being able to access an ongoing contraceptive prescription and supply.

Choosing a combined hormonal contraceptive

There is a large and sometimes confusing choice of combined contraceptive pills. Those available in Australia are listed in Table 4.

It is important to be aware that although some pills have other brand-specific indications in addition to contraception, this is almost always based on comparison with placebo rather than with other pills. For example, some COCs have an indication for treating acne, yet a Cochrane review concluded that 'Few important and consistent differences were found between COC types in their effectiveness for treating acne'.⁴³

Low-dose pill

A low-dose pill containing 20 or 30 mcg of EE and levonorgestrel is the recommended first choice.²² These pills have been extensively studied and have had similar discontinuation rates as other CHCs when compared in head-to-head trials.^{44,45} Some brands of these pills are subsidised under the PBS and are inexpensive (Table 4). Pills containing 20 mcg of EE are associated with a higher rate of unscheduled bleeding than pills containing 30 or 35 mcg of EE, which can lead to early discontinuation.⁴⁶ However, there appears to be a small safety benefit in terms of risk of VTE and arterial vascular disease with pills containing 20 mcg of EE.³⁰

Alternative first choices are as follows.

The vaginal ring

The vaginal ring offers an alternative delivery system to the COC that may be preferred by some women. Compared with the combined contraceptive pill, the lack of need for daily activity may improve compliance; it also offers an advantage

TABLE 3. CONDITIONS POSING A HEALTH RISK FOR USE OF COMBINED HORMONAL CONTRACEPTIVES AND PROGESTOGEN-ONLY PILLS (UK MEC 3 AND 4 CONDITIONS)

Condition		MEC category	
		CHCs	POP
Personal characteristics and reproductive history			
Postpartum: breastfeeding	<6 weeks	4	1
Postpartum: nonbreastfeeding	<3 weeks, without other risk factors for VTE*	3	1
	<3 weeks, with other risk factors for VTE*	4	1
	3 to <6 weeks, with other risk factors for VTE*	3	1
Smoking and age ≥35 years	<15 cigarettes a day	3	1
	≥15 cigarettes a day	4	1
	Stopped smoking <1 year ago	3	1
Obesity	BMI ≥35 kg/m ²	3	1
Arterial disease and risk factors			
Multiple risk factors for cardiovascular disease	For example, smoking, diabetes, hypertension, obesity and dyslipidaemia	3	2
Hypertension	Adequately controlled	3	1
	Consistently elevated systolic BP between 140 and 159 mmHg or diastolic BP between 90 and 99 mmHg	3	1
	Consistently elevated systolic BP ≥160 mmHg or diastolic BP ≥100 mmHg	4	1
	Vascular disease	4	2
Current or history of ischaemic heart disease, stroke or TIA		4	2
Development of ischaemic heart disease, stroke or TIA during use		4	3
Complicated valvular and congenital heart disease (e.g. pulmonary hypertension, history of subacute bacterial endocarditis)		4	1

Adapted from: Clinical Effectiveness Unit. UK medical eligibility criteria for contraceptive use. London: Faculty of Sexual & Reproductive Healthcare; 2016.¹

Abbreviations: BMI = body mass index; BP = blood pressure; CHCs = combined hormonal contraceptives (combined oral contraceptives and vaginal ring); MEC = Medical Eligibility Criteria; POP = progestogen-only pill; TIA = transient ischaemic attack; VTE = venous thromboembolism.

* Relevant additional risk factors for VTE are: immobility, transfusion at delivery, BMI >30 kg/m², postpartum haemorrhage, immediately postcaesarean delivery, pre-eclampsia, relevant family history or smoking.

continued on next page

when malabsorption might be an issue and it may be associated with less unscheduled bleeding.^{45,47-49} The ring is not subsidised by the PBS.

Alternative progestogens

Over the past few decades, progestogens (including dienogest, drospirenone, desogestrel and gestodene) have been

TABLE 3. CONDITIONS POSING A HEALTH RISK FOR USE OF COMBINED HORMONAL CONTRACEPTIVES AND PROGESTOGEN-ONLY PILLS (UK MEC 3 AND 4 CONDITIONS)
continued

Condition	MEC category	
	CHCs	POP
VTE and risk factors		
History of VTE	4	2
Current VTE (taking anticoagulant)	4	2
VTE in first-degree relative at age <45 years	3	1
Major surgery with prolonged immobilisation	4	2
Immobility, unrelated to surgery	3	1
Known thrombogenic mutation	4	2
Neurological conditions (stroke risk)		
Development of migraine without aura during use	3	2
Migraine with aura	4	2
History of migraine with aura, none for 5 years	3	2
Breast and reproductive tract conditions		
Undiagnosed breast mass at initiation	3	2
Carrier of known gene mutations associated with breast cancer	3	2
Current breast cancer	4	4
Previous breast cancer	3	3
Endocrine conditions		
Diabetes with nephropathy/retinopathy/neuropathy or other vascular disease	3	2
Gastrointestinal conditions		
Medically treated or current gall bladder disease	3	2
History of cholestasis related to past CHC use	3	2
Initiation during acute episode or flare of viral hepatitis	3	1
Severe (decompensated) cirrhosis	4	3
Hepatocellular adenoma or malignant liver tumour	4	3
SLE and antiphospholipid antibodies		
SLE with negative antiphospholipid antibodies	2	2
SLE with positive antiphospholipid antibodies	4	2
Positive antiphospholipid antibodies	4	2
For other rare conditions, such as porphyria, insufficient evidence is available for inclusion in the MEC tables and individual advice should be sought		

Adapted from: Clinical Effectiveness Unit. UK medical eligibility criteria for contraceptive use. London: Faculty of Sexual & Reproductive Healthcare; 2016.¹

Abbreviations: CHCs = combined hormonal contraceptives (combined oral contraceptive and vaginal ring); MEC = Medical Eligibility Criteria; POP = progestogen-only pill; SLE = systemic lupus erythematosus; VTE = venous thromboembolism.

developed with the aim of reducing metabolic impact and enhancing beneficial effects on acne and hirsutism.⁵⁰ Some have been designed with additional potential benefits; for example, drospirenone is a spironolactone analogue and has a mild diuretic effect.⁵¹ There is insufficient clinical evidence to preferentially prescribe these newer progestogens. However, although evidence is lacking, logically the pills containing an antiandrogenic progestogen (i.e. dienogest, drospirenone and cyproterone acetate) can be considered for women with acne and hirsutism, particularly if there has been a limited response to a pill containing levonorgestrel or norethisterone. Pills containing cyproterone acetate are licensed for the management of severe acne and hirsutism and can be used to deliver contraception in women taking them for these indications.

Extended regimens and packs with fewer inactive pills

Two approaches – extended-regimen formulations where consecutive active pills are taken beyond the traditional 21 consecutive days, and packs with fewer inactive pills – may provide a greater margin for error if pills are missed.^{52–55} These regimens may also minimise oestrogen withdrawal symptoms, including headache and pelvic pain, that can occur in the hormone-free break.⁵⁶

- **Extended regimens.** COCs and vaginal rings can be used continuously without a hormone-free break. This regimen may be chosen for convenience or to avoid symptoms associated with hormone withdrawal; it can be used with any monophasic pill, or a new vaginal ring can be inserted every four weeks without a ring-free break. There is no upper limit to the number of hormone-free breaks that can be skipped.²² Although many women achieve amenorrhoea with continuous use of CHCs, unscheduled bleeding can be problematic.⁵⁷ If troublesome breakthrough bleeding occurs for

TABLE 4. COMBINED HORMONAL CONTRACEPTIVES AVAILABLE IN AUSTRALIA

Pill/ring trade name	Oestrogen	Progestogen	Packaged to start with an active pill?	PBS listing*
Femme-Tab 20/100 ED	20 mcg ethinylestradiol (EE)	100 mcg levonorgestrel	Yes	PBS listed
Logynon ED Trifeme Triphasil† Triquilar ED†	6 x 30 mcg EE 5 x 40 mcg EE 10 x 30 mcg EE	6 x 50 mcg levonorgestrel 5 x 75 mcg levonorgestrel 10 x 125 mcg levonorgestrel	No	
Eleanor 150/30 ED Evelyn 150/30 ED Femme-Tab ED 30/150 Lenest ED 30 ED Levlen ED Microgynon 30 ED† Micronelle 30 ED	30 mcg EE	150 mcg levonorgestrel	No	
Monofeme Nordette†	30 mcg EE	150 mcg levonorgestrel	Yes	
Microgynon 50 ED	50 mcg EE	125 mcg levonorgestrel	No	
Brevinor 28 Norimin 28	35 mcg EE	500 mcg norethisterone	Yes	
Brevinor-1 28 Norimin-1	35 mcg EE	1000 mcg norethisterone	Yes	
Norinyl-1 28	50 mcg EE (mestranol)	1000 mcg norethisterone	Yes	

Abbreviation: NA = not applicable.

* PBS listing correct as of September 2018.

† Additional charges above PBS subsidy.

† Packaged with 24 active and four inactive pills.

continued on next page

four or more days, the woman can be advised to stop use of the COC or vaginal ring for four to seven days, as long as active hormones have been administered for 14 days before the break (see Case Study 2 in Box 4).⁵⁸ Persistent unexplained bleeding requires consideration of other causes, such as a sexually transmissible infection or polyp. Two dedicated extended-regimen formulations are available in Australia. A pill containing 30 mcg of EE and 150 mcg of levonorgestrel that is taken for 84 consecutive days, followed by seven days of 10 mcg of EE, became available in Australia in 2016. This formulation is designed for women to have four withdrawal bleeds per year. In theory, oestrogen

withdrawal symptoms should be minimised because of the absence of hormone-free breaks, but no supportive evidence is available. A flexible regimen using an electronic dosing device is also available. This device, which has proven acceptable to women, allows a four-day break at any time if at least 24 consecutive pills have been taken previously.⁵⁹

- **Pill packs with fewer inactive pills.**

The estradiol-nomegestrol pill and the 20 mcg EE-drospirenone pill are packaged with only four inactive pills per cycle. The estradiol valerate pill is packaged with only two inactive pills and four pills containing estradiol valerate and has been shown to be effective at reducing the

headache and pelvic pain that can occur with traditionally packaged pills during the seven-day hormone-free break.⁴⁴

Pills with estradiol and estradiol valerate

Since 2010, pills containing estradiol or its prodrug estradiol valerate have become available. Unlike EE, these oestrogens are identical to the oestrogen produced by the ovary. They have been shown to have less impact on clotting factors and so have a theoretical but unproven benefit in terms of VTE risk.³²

Special situations

Drug interactions

With the exception of rifampicin and rifabutin, antibiotics do not decrease

TABLE 4. COMBINED HORMONAL CONTRACEPTIVES AVAILABLE IN AUSTRALIA *continued*

Pill/ring trade name	Oestrogen	Progestogen	Packaged to start with an active pill?	PBS listing*
Lenest 20 ED Loette 20 ED Microgynon 20 ED Microlevlen ED Micronelle 20 ED	20 mcg EE	100 mcg levonorgestrel	Yes	Not PBS listed
Seasonique (91 tablet pack)	30 mcg EE (84 tablets contain 30 mcg EE and 150 mcg levonorgestrel, and seven contain 10 mcg EE)	150 mcg levonorgestrel	Yes	
Marvelon 28	30 mcg EE	150 mcg desogestrel	No	
Minulet ED	30 mcg EE	75 mcg gestodene	Yes	
Diane-35 ED Estelle-35 ED Juliet-35 ED Brenda-35 ED Laila-35 ED Chelsea-35 ED Jene-35 ED	35 mcg EE	2 mg cyproterone acetate	No	
Yasmin Petibelle	30 mcg EE	3 mg drospirenone	Yes	
YAZ† YAZ Flex	20 mcg EE	3 mg drospirenone	Yes	
Valette	30 mcg EE	2 mg dienogest	Yes	
NuvaRing	15 mcg EE	120 mcg etonogestrel	NA	
Qlaira	Estradiol valerate 2 x 3 mg 5 x 2 mg 17 x 2 mg 2 x 1 mg 2 x 0	Dienogest 2 x 0 5 x 2 mg 17 x 3 mg 2 x 0 2 x 0	No (first pill of packet is estradiol only)	
Zoely†	1.5 mg estradiol	2.5 mg nomegestrol acetate	Yes	

Abbreviation: NA = not applicable.

* PBS listing correct as of September 2018.

† Additional charges above PBS subsidy.

‡ Packaged with 24 active and four inactive pills.

the efficacy of CHCs, and additional precautions are not needed during concurrent use.

Liver enzyme-inducing medications, which include several antiepileptics, anti-retrovirals and the herbal remedy St John's wort, reduce the effectiveness of COCs and the vaginal ring (as well as the POP and implant). It is recommended that women taking these medications use either an intrauterine contraceptive method or depot medroxyprogesterone acetate. Women who choose a COC will

4. CASE STUDY 2. SAFE USE OF AN EXTENDED REGIMEN

Min, aged 32 years, asks whether it is safe to 'skip' periods by taking the pill. She read about this practice in a women's magazine and has been running packs of her pills together (skipping the seven inactive pills) for three or four months at a time for the past two years. A friend recently told her it was 'bad for her', although Min's only worry is that it sometimes causes her to bleed unexpectedly for a few weeks at a time. You explain that extended regimens are safe and that she can take pills in this way to manage her own bleeding pattern. You also explain that unscheduled bleeding can be a problem with continuous hormonal pills and is best managed by taking a hormone-free break of four to seven days to allow a full withdrawal bleed, as long as 14 days of active pills have been taken before the break.

1. MISSED COMBINED ORAL CONTRACEPTIVE PILL

A woman is late taking her combined oral contraceptive pill

Is the pill more than 24 hours overdue?
(i.e. is it more than 48 hours since last pill taken?)

Yes

The woman should:

- take the most recent missed pill immediately (this may mean taking two pills in one day)
- discard any other missed pills, and
- use condoms for seven days

No

The woman should take the late pill immediately (this may mean taking two pills in one day). The pill will continue to work

If fewer than seven pills taken since last hormone-free break

Consider levonorgestrel emergency contraception* if unprotected intercourse in past five days

If fewer than seven pills left before next hormone-free break

Skip inactive pills and continue active pills

* If ulipristal acetate emergency contraception is used, active pills cannot be restarted for five days. A copper intrauterine device is extremely effective emergency contraception.

5. COMBINED ORAL CONTRACEPTIVES AND LIVER ENZYME-INDUCING MEDICATIONS

An intrauterine device or the depot medroxyprogesterone acetate injection are the preferred contraceptive methods for women taking long-term liver enzyme-inducing medications. If these methods are unsuitable, combined oral contraceptives can be used. Higher doses of hormones and extended regimens are necessary to give contraceptive cover. Women should be advised to:

- Take daily either
 - two 30 mcg ethinylestradiol-containing pills, or
 - one 20 mcg plus one 30 mcg ethinylestradiol-containing pills, and
- run together three cycles (63 days) of the active pills only from three packets (without inactive pills), and
- have a four-day hormone-free break after each three-packet cycle of 63 active pills

require a higher dose and an extended regimen (Box 5).⁶⁰ The vaginal ring is not recommended owing to its inflexible dosing regimen.

Missed pills and incorrect ring use

Advice for when a pill is missed is summarised in Flowchart 1. The advice is based on international guidance and may differ from package information. It is important to remember that a COC is not missed until it is more than 24 hours late (i.e. it is 48 hours since the last pill was taken). The most 'risky' pills to miss are the first seven after the hormone-free break, when the chance of breakthrough ovulation is highest.

The same advice can be used in the case of a vaginal ring that has been inserted more

than 24 hours late or has fallen out or been taken out during use and has not been reinserted within 24 hours. It is important to discuss the dual use of condoms and access to emergency contraception with all pill and ring users.

Stopping at menopause

CHCs are generally not recommended for women aged 50 years or older. Unlike progestogen-only methods, follicle-stimulating hormone (FSH) level cannot be used as an indicator of ovarian failure in women using CHCs.⁶¹

Alternatives choices include:

- switching to a progestogen-only pill (see below), an implant or an IUD, then following the recommendations for stopping at menopause (covered

in other articles in this series)

- changing to a barrier method. If the woman is amenorrhoeic for a year (or two years if she is aged under 50 years), she no longer needs contraception (see Case Study 3 in Box 6). If regular periods occur after ceasing the CHC, resumption of contraception should be considered.

Progestogen-only pill

Two POPs are available in Australia: one containing 30 mcg levonorgestrel and the other containing 350 mcg norethisterone (Table 5). The POP is often used for women who are intolerant of or have a contraindication to oestrogen but prefer an oral contraceptive method.

Mechanism of action and efficacy

POPs containing levonorgestrel or norethisterone primarily act by thickening cervical mucus and affecting the luteal phase of the menstrual cycle.⁶² The effect varies between women and between cycles.⁶³

There is limited evidence on the efficacy of POPs, but it is considered the same as that of CHCs: 99.5% in perfect use and 93% in typical use (Table 2).² However, the POP is also considered to have a more vulnerable efficacy, and strict adherence to taking it within a daily three-hour timeframe is important for maximum efficacy. Failure rates are lower in women aged over 40 years than in younger women.⁶⁴

Starting the progestogen-only pill

POPs can be started in women of any age and can be used until menopause is established if there are no contraindications. All POP packs have 28 active pills and no inactive pills. POPs are immediately effective in the same situations as CHCs (Box 2) and when initiated immediately after giving birth. In most other situations, they are effective after three tablets have been taken, as the cervical mucus is thickened by 48 hours.

Examination and investigations

Although it is good medical practice to check blood pressure, no examination or investigation is necessary before initiating the POP in a woman who is medically well.

Side effects and serious risks

No increased risk of VTE or arterial vascular disease has been associated with use of POPs, although evidence is limited.^{29,65} Recent evidence has indicated there may be a small increased risk of breast cancer in users of the levonorgestrel POP; however, the number of breast cancers was small and further studies are needed.³⁶ The most common side effect is irregular bleeding, with about 20% of women taking POPs experiencing amenorrhoea, 40% having irregular bleeding and 40% having regular cycles.⁶⁶⁻⁶⁸ Although a Danish national database study found an association between first prescription of an antidepressant medication and POP use, the number of women using POPs and antidepressants was

6. CASE STUDY 3. CONTRACEPTIVE CHOICE FOR A WOMAN AGED OVER 50 YEARS

Carmelita is a 50-year-old woman who presents to discuss ongoing contraception. She is well, normotensive and a nonsmoker and has taken the pill for 15 years. You advise her that it is generally recommended to stop the combined oral contraceptive (COC) before turning 51 years of age, as the risks then outweigh the benefits. As she has been taking a COC, which will mask the symptoms and signs of menopause, you discuss other options, including switching to a method without oestrogen, such as a barrier method, progestogen-only pill (POP), implant or hormonal or copper intrauterine device, until it can be determined that she is postmenopausal. Carmelita is happy to change to a POP, as she is a consistent pill taker and does not want a longer-acting method. You prescribe a POP, and she is amenorrhoeic after the first few packets. Her follicle-stimulating hormone level is checked when she presents for a cholesterol check 18 months later, when she is aged 51 years, and is found to be 45 IU/L. Because the FSH level is more than 30 IU/L, you advise Carmelita that she only needs to continue the POP for a further 12 months.

TABLE 5. PROGESTOGEN-ONLY ORAL CONTRACEPTIVES AVAILABLE IN AUSTRALIA

Trade name	Progestogen	PBS listing
Microlut 28	Levonorgestrel 30 mcg	PBS listed
Noriday 28	Norethisterone 350 mcg	PBS listed

low.²⁷ Use of the POP in women with depression is classified as MEC 1.¹

Contraindications

The POP is generally considered safe, and the only MEC 4 contraindication to its use is current breast cancer.¹ The important MEC conditions are summarised in Table 3.

Choice of POP

When choosing a POP, there is no evidence that one type is more beneficial than the other. Either a levonorgestrel or a norethisterone POP can be initiated as first choice.

Special situations

Drug interactions

POPs are not recommended for women taking liver enzyme-inducing drugs.

Missed pills

A POP is considered missed when it is three or more hours late. Condoms should be used until three consecutive daily pills have been taken (i.e. it is 48 hours since the first POP after the missed one was taken), and the woman should consider emergency

contraception options if she has unprotected sex during this time (see Flowchart 2). Unlike for the COC, emergency contraception is not required for any sexual intercourse occurring in the five days before the missed pill, as the cervical mucus effect remains until a pill is missed.

Bleeding irregularities

For women who experience bleeding irregularities while taking a POP, a change of formulation or a double dose may be considered. There is no evidence to support either option and, although the latter is 'off label', it is unlikely to cause harm. There is no indication to use a double dose in women with a high body mass index.

Stopping at menopause

The FSH level should be measured once a woman taking a POP has a year of amenorrhoea after turning 50 years of age. If the FSH level is greater than 30 IU/L, the POP can be stopped after a further 12 months. Alternatively, POP use can be continued until the woman is 55 years old. Conception in women aged 55 years or older is extremely unlikely.⁶¹

2. MISSED PROGESTOGEN-ONLY CONTRACEPTIVE PILL

A woman is late taking her progestogen-only contraceptive pill

Is the pill more than three hours overdue?
(i.e. is it more than 27 hours since last pill taken?)

Yes, one pill missed

The woman should take the missed pill immediately

The woman should:

- take the next pill at the usual time (this may mean taking two pills in one day)
- continue taking pills daily

Yes, more than one pill missed

The woman should:

- take the most recent missed pill immediately
- discard any other missed pills

Until three consecutive pills are taken, the woman should:

- consider levonorgestrel emergency contraception* for any unprotected intercourse since the first pill was missed
- use condoms

* If ulipristal acetate emergency contraception is used, active pills cannot be restarted for five days. A copper intrauterine device is extremely effective emergency contraception.

7. PRACTICAL TIPS

- Providing information about the benefits of long-acting reversible contraceptive methods is important in all contraceptive consultations.
- As well as taking a relevant history, the clinician's role is to provide evidence-based information about contraceptive methods. This may include discussing frequently held misunderstandings and myths about side effects or risks.
- Prescribing the maximum allowed quantity of pills and rings is important to maximise continuation rates and prevent unintended pregnancy.
- Initiation of combined hormonal contraceptives (CHCs) requires seven days of active hormones to be taken before contraceptive protection is achieved, unless commenced on day one to day five of a normal menstrual cycle.
- No routine investigations are necessary before prescribing CHCs or progestogen-only pills (POPs).
- General side effects from CHCs often settle with time.
- A combined oral contraceptive is not missed until it is more than 24 hours late (i.e. it is 48 hours since the last pill was taken). The most 'risky' pills to miss are the first seven after the hormone-free break, when the chance of breakthrough ovulation is highest.
- A POP is considered missed when it is three or more hours late.

Conclusion

The COC remains the most commonly used method of contraception in Australia. The COC and vaginal ring offer several benefits, including a beneficial effect on acne and the ability to manipulate menstrual cycles. Although most women can safely use CHCs, history taking with reference to the MEC framework is extremely important, so that those at higher risk of VTE, stroke and ischaemic heart disease can be offered alternative methods. The POP is a very low-dose option and is safe to use in most situations. Strict timing of POP intake is important to maintain contraceptive efficacy.

Practical tips for GPs are given in Box 7. MT

References

A list of references is included in the online version of this article (www.medicinetoday.com.au).

COMPETING INTERESTS: Dr McNamee has received sponsorship from Bayer Healthcare to attend an educational event. Dr Harvey is a Codirector of Iris Education, a health professional education company, which has received funding to develop GP networks to improve access to IUD insertion in primary care. Dr Stewart: None. Associate Professor Bateson has received support to present at educational conferences and attend advisory committees on behalf of Family Planning NSW from Bayer Healthcare and MSD. Family Planning NSW and Family Planning Victoria receives funding for educational courses, research and training from Bayer Healthcare and MSD.

ONLINE CPD JOURNAL PROGRAM

What factors can determine contraceptive choice?



Review your knowledge of this topic and earn CPD points by taking part in **MedicineToday's** Online CPD Journal Program. **Log in to** www.medicinetoday.com.au/cpd

© AREEYA ANN/ISTOCKPHOTO

An updated guide to contraception

Part 1: Short-acting methods

KATHLEEN McNAMEE MB BS, FRACGP, DipVen, GradDipEpiBio, MEpi; **CAROLINE HARVEY** MB BS(Hons), MPH, MPM, DRANZOG, FRACGP
MARY STEWART MB BS, MPH; **DEBORAH BATESON** MB BS, MA(Oxon), MSC(LSHTM)

References

1. Clinical Effectiveness Unit. UK medical eligibility criteria for contraceptive use. London: Faculty of Sexual & Reproductive Healthcare; 2017. Available online at: www.fsrh.org/standards-and-guidance/documents/ukmec-2016 (accessed September 2018).
2. Sundaram A, Vaughan B, Kost K, et al. Contraceptive failure in the United States: estimates from the 2006-2010 National Survey of Family Growth. *Perspect Sex Reprod Health* 2017; 49: 7-16.
3. Richters J, Fitzadam S, Yeung A, et al. Contraceptive practices among women: the second Australian study of health and relationships. *Contraception* 2016; 94: 548-555.
4. Polis CB, Bradley SE, Bankole A, Onda T, Croft T, Singh S. Typical-use contraceptive failure rates in 43 countries with Demographic and Health Survey data: summary of a detailed report. *Contraception* 2016; 94: 11-17.
5. Trussell J. Contraceptive failure in the United States. *Contraception* 2011; 83: 397-404.
6. Kost K, Singh S, Vaughan B, Trussell J, Bankole A. Estimates of contraceptive failure from the 2002 National Survey of Family Growth. *Contraception* 2008; 77: 10-21.
7. Steiner MJ, Dominik R, Rountree RW, Nanda K, Dorfinger LJ. Contraceptive effectiveness of a polyurethane condom and a latex condom: a randomized controlled trial. *Obstet Gynecol* 2003; 101: 539-547.
8. Freziers RG, Walsh TL, Nelson AL, Clark VA, Coulson AH. Evaluation of the efficacy of a polyurethane condom: results from a randomized, controlled clinical trial. *Fam Plann Perspect* 1999; 31: 81-87.
9. Mansour D, Inki P, Gemzell-Danielsson K. Efficacy of contraceptive methods: a review of the literature. *Eur J Contracept Reprod Health Care* 2010; 15: 4-16.
10. Schwartz JL, Weiner DH, Lai JJ, et al. Contraceptive efficacy, safety, fit, and acceptability of a single-size diaphragm developed with end-user input. *Obstet Gynecol* 2015; 125: 895-903.
11. Dunson DB, Baird DD, Colombo B. Increased infertility with age in men and women. *Obstet Gynecol* 2004; 103: 51-56.
12. Lopez LM, Grimes DA, Gallo MF, Stockton LL, Schulz KF. Skin patch and vaginal ring versus combined oral contraceptives for contraception. *Cochrane Database Syst Rev* 2013; (4): CD003552.
13. Heinemann K, Reed S, Moehner S, Minh TD. Comparative contraceptive effectiveness of levonorgestrel-releasing and copper intrauterine devices: the European Active Surveillance Study for Intrauterine Devices. *Contraception* 2015; 91: 280-283.
14. Westhoff C, Kaunitz AM, Korver T, et al. Efficacy, safety, and tolerability of a monophasic oral contraceptive containing norgestrel acetate and 17beta-estradiol: a randomized controlled trial. *Obstet Gynecol* 2012; 119: 989-999.
15. Nahum G, Parke S, Wildt L, Palacios S, Roemer T, Bitzer J. Efficacy and tolerability of a new oral contraceptive containing estradiol and dienogest. *Obstet Gynecol* 2008; 111 (4 Suppl): 15S.
16. Oddsson K, Leifels-Fischer B, de Melo NR, et al. Efficacy and safety of a contraceptive vaginal ring (NuvaRing) compared with a combined oral contraceptive: a 1-year randomized trial. *Contraception* 2005; 71: 176-182.
17. Foidart JM, Wuttke W, Bouw GM, Gerlinger C, Heithecker R. A comparative investigation of contraceptive reliability, cycle control and tolerance of two monophasic oral contraceptives containing either drospirenone or desogestrel. *Eur J Contracept Reprod Health Care* 2000; 5: 124-134.
18. Bachmann G, Sulak PJ, Sampson-Landers C, Benda N, Marr J. Efficacy and safety of a low-dose 24-day combined oral contraceptive containing 20 micrograms ethinylestradiol and 3 mg drospirenone. *Contraception* 2004; 70: 191-198.
19. Steenland MW, Rodríguez M-I, Marchbanks PA, Curtis KM. How does the number of oral contraceptive pill packs dispensed or prescribed affect continuation and other measures of consistent and correct use? A systematic review. *Contraception* 2013; 87: 605-610.
20. Clinical Effectiveness Unit. Faculty of Sexual & Reproductive Healthcare clinical guidance: combined hormonal contraception. London: Faculty of Sexual & Reproductive Healthcare; 2012. Available online at: www.fsrh.org/documents/combined-hormonal-contraception (accessed September 2018).
21. Clinical Effectiveness Unit. FSRH Guideline: quick starting contraception. London: Faculty of Sexual & Reproductive Healthcare; 2017. Available online at: www.fsrh.org/standards-and-guidance/documents/fsrh-clinical-guidance-quick-starting-contraception-april-2017 (accessed September 2018).
22. Contraception: an Australian clinical practice handbook. 4th ed. Sydney: Family Planning New South Wales, Family Planning Victoria and True Relationships and Reproductive Health; 2016.
23. ACOG Practice Bulletin No. 110: noncontraceptive uses of hormonal contraceptives. *Obstet Gynecol* 2010; 115: 206-218.
24. Iversen L, Sivasubramanian S, Lee AJ, Fielding S, Hannaford PC. Lifetime cancer risk and combined oral contraceptives: the Royal College of General Practitioners' Oral Contraception Study. *Am J Obstet Gynecol* 2017; 216: 580.e1-e9.
25. Gallo MF, Lopez LM, Grimes DA, Carayon F, Schulz KF, Helmerhorst FM. Combination contraceptives: effects on weight. *Cochrane Database Syst Rev* 2014; (1): CD003987.
26. Schaffir J, Worly BL, Gur TL. Combined hormonal contraception and its effects on mood: a critical review. *Eur J Contracept Reprod Health Care* 2016; 21: 347-355.
27. Skovlund CW, Mørch LS, Kessing LV, Lidegaard O. Association of hormonal contraception with depression. *JAMA Psychiatry* 2016; 73: 1154-1162.
28. van Hylckama Vlieg A, Helmerhorst FM, Vandenbroucke JP, Doggen CJ, Rosendaal FR. The venous thrombotic risk of oral contraceptives, effects of oestrogen dose and progestogen type: results of the MEGA case-control study. *BMJ* 2009; 339: b2921.
29. Lidegaard O, Løkkegaard E, Svendsen AL, Agger C. Hormonal contraception and risk of venous thromboembolism: national follow-up study. *BMJ* 2009; 339: b2890.

30. Weill A, Dalichampt M, Raguideau F, et al. Low dose oestrogen combined oral contraception and risk of pulmonary embolism, stroke, and myocardial infarction in five million French women: cohort study. *BMJ* 2016; 353: i2002.
31. Clinical Effectiveness Unit. Faculty of Sexual & Reproductive Healthcare Statement: venous thromboembolism (VTE) and hormonal contraception. London: Faculty of Sexual & Reproductive Healthcare; 2014. Available online at: www.fsrh.org/documents/fsrhstatementvteandhormonalcontraception-november (accessed September 2018).
32. Lete I, Chabbert-Buffet N, Jamin C, et al. Haemostatic and metabolic impact of estradiol pills and drospirenone-containing ethinylestradiol pills vs. levonorgestrel-containing ethinylestradiol pills: a literature review. *Eur J Contracept Reprod Health Care* 2015; 20: 329-343.
33. Roach RE, Helmerhorst FM, Lijfering WM, Stijnen T, Algra A, Dekkers OM. Combined oral contraceptives: the risk of myocardial infarction and ischemic stroke. *Cochrane Database Syst Rev* 2015; (8): CD011054.
34. Janssen AW, de Leeuw FE, Janssen MC. Risk factors for ischemic stroke and transient ischemic attack in patients under age 50. *J Thromb Thrombolysis* 2011; 31: 85-91.
35. Lidegaard O. Hormonal contraception, thrombosis and age. *Expert Opin Drug Saf* 2014; 13: 1353-1360.
36. Mørch LS, Skovlund CW, Hannaford PC, Iversen L, Fielding S, Lidegaard O. Contemporary hormonal contraception and the risk of breast cancer. *N Engl J Med* 2017; 377: 2228-2239.
37. Shufelt CL, Bairey Merz CN. Contraceptive hormone use and cardiovascular disease. *J Am Coll Cardiol* 2009; 53: 221-231.
38. Cagnacci A, Zanin R, Napolitano A, Arangino S, Volpe A. Modification of 24-h ambulatory blood pressure and heart rate during contraception with the vaginal ring: a prospective study. *Contraception* 2013; 88: 539-543.
39. Grandi G, Napolitano A, Cagnacci A. Metabolic impact of combined hormonal contraceptives containing estradiol. *Expert Opin Drug Metab Toxicol* 2016; 12: 779-787.
40. Chasan-Taber L, Willett WC, Manson JE, et al. Prospective study of oral contraceptives and hypertension among women in the United States. *Circulation* 1996; 94: 483-489.
41. Khalili H, Higuchi LM, Ananthakrishnan AN, et al. Oral contraceptives, reproductive factors and risk of inflammatory bowel disease. *Gut* 2012; 62: 1153-1159.
42. Dhiman RK, Chawla YK. Is there a link between oestrogen therapy and gallbladder disease? *Expert Opin Drug Saf* 2006; 5: 117-129.
43. Arowojolu AO, Gallo MF, Lopez LM, Grimes DA. Combined oral contraceptive pills for treatment of acne. *Cochrane Database Syst Rev* 2012; (7): CD004425.
44. Macias G, Merki-Feld GS, Parke S, Mellinger U, Serrani M. Effects of a combined oral contraceptive containing oestradiol valerate/dienogest on hormone withdrawal-associated symptoms: results from the multicentre, randomised, double-blind, active-controlled HARMONY II study. *J Obstet Gynaecol* 2013; 33: 591-596.
45. Oddsson K, Leifels-Fischer B, Wiel-Masson D, et al. Superior cycle control with a contraceptive vaginal ring compared with an oral contraceptive containing 30 microg ethinylestradiol and 150 microg levonorgestrel: a randomized trial. *Hum Reprod* 2005; 20: 557-562.
46. Gallo MF, Nanda K, Grimes DA, Lopez LM, Schulz KF. 20 microg versus >20 microg estrogen combined oral contraceptives for contraception. *Cochrane Database Syst Rev* 2013; (8): CD003989.
47. Mohamed AM, El-Sherbiny WS, Mostafa WA. Combined contraceptive ring versus combined oral contraceptive (30-mcg ethinylestradiol and 3-mg drospirenone). *Int J Gynaecol Obstet* 2011; 114: 145-148.
48. Milsom I, Lete I, Bjertnaes A, et al. Effects on cycle control and bodyweight of the combined contraceptive ring, NuvaRing, versus an oral contraceptive containing 30 microg ethinyl estradiol and 3 mg drospirenone. *Hum Reprod* 2006; 21: 2304-2311.
49. Gilliam ML, Neustadt A, Kozloski M, Mistretta S, Tilmon S, Godfrey E. Adherence and acceptability of the contraceptive ring compared with the pill among students: a randomized controlled trial. *Obstet Gynecol* 2010; 115: 503-510.
50. Sitruk-Ware R, Nath A. The use of newer progestins for contraception. *Contraception* 2010; 82: 410-417.
51. Krattenmacher R. Drospirenone: pharmacology and pharmacokinetics of a unique progestogen. *Contraception* 2000; 62: 29-38.
52. Klipping C, Duijkers I, Trummer D, Marr J. Suppression of ovarian activity with a drospirenone-containing oral contraceptive in a 24/4 regimen. *Contraception* 2008; 78: 16-25.
53. Christin-Maitre S, Serfaty D, Chabbert-Buffet N, Ochsenbein E, Chassard D, Thomas JL. Comparison of a 24-day and a 21-day pill regimen for the novel combined oral contraceptive, norgestrel acetate and 17beta-estradiol (NOMAC/E2): a double-blind, randomized study. *Hum Reprod* 2011; 26: 1338-1347.
54. Dinger J, Minh TD, Buttman N, Bardenheuer K. Effectiveness of oral contraceptive pills in a large U.S. cohort comparing progestogen and regimen. *Obstet Gynecol* 2011; 117: 33-40.
55. Duijkers IJ, Heeger-Mahn D, Drouin D, Colli E, Skouby S. Maintenance of ovulation inhibition with a new progestogen-only pill containing drospirenone after scheduled 24-h delays in pill intake. *Contraception* 2016; 93: 303-309.
56. Graziottin A. The shorter, the better: a review of the evidence for a shorter contraceptive hormone-free interval. *Eur J Contracept Reprod Health Care* 2016; 21: 93-105.
57. Nappi RE, Kaunitz AM, Bitzer J. Extended regimen combined oral contraception: a review of evolving concepts and acceptance by women and clinicians. *Eur J Contracept Reprod Health Care* 2016; 21: 106-115.
58. Weisberg E, Merki-Feld GS, McGeehan K, Fraser IS. Randomized comparison of bleeding patterns in women using a combined contraceptive vaginal ring or a low-dose combined oral contraceptive on a menstrually signaled regimen. *Contraception* 2015; 91: 121-126.
59. Klipping C, Duijkers I, Fortier MP, Marr J, Trummer D, Elliesen J. Contraceptive efficacy and tolerability of ethinylestradiol 20 mcg/drospirenone 3 mg in a flexible extended regimen: an open-label, multicentre, randomised, controlled study. *J Fam Plann Reprod Health Care* 2012; 38: 73-83.
60. Clinical Effectiveness Unit. Clinical guidance: drug interactions with hormonal contraception. London: Faculty of Sexual & Reproductive Healthcare; 2018. Available online at: www.fsrh.org/standards-and-guidance/documents/ceu-clinical-guidance-drug-interactions-with-hormonal (accessed September 2018).
61. Clinical Effectiveness Unit. FSRH guideline: contraception for women aged over 40 years. London: Faculty of Sexual & Reproductive Healthcare Statement; 2017. Available online at: www.fsrh.org/standards-and-guidance/documents/fsrh-guidance-contraception-for-women-aged-over-40-years-2017 (accessed September 2018).
62. Rice CF, Killick SR, Dieben T, Coelingh Bennink H. A comparison of the inhibition of ovulation achieved by desogestrel 75 micrograms and levonorgestrel 30 micrograms daily. *Hum Reprod* 1999; 14: 982-985.
63. McCann MF, Potter LS. Progestin-only oral contraception: a comprehensive review: mode of action. *Contraception* 1994; 50 (6 Suppl 1): S13-S195.
64. Vessey MP. Progestogen only oral contraception. Findings in a large prospective study with special reference to effectiveness. *Br J Fam Plann* 1985; 10: 117-121.
65. World Health Organization Collaborative Study of Cardiovascular Disease and Steroid Hormone Contraception. Cardiovascular disease and use of oral and injectable progestogen-only contraceptives and combined injectable contraceptives. Results of an international, multicenter, case-control study. *Contraception* 1998; 57: 315-324.
66. Sheth A, Jain U, Sharma S, et al. A randomized, double-blind study of two combined and two progestogen-only oral contraceptives. *Contraception* 1982; 25: 243-252.
67. Grimes DA, Lopez LM, O'Brien PA, Raymond EG. Progestin-only pills for contraception. *Cochrane Database Syst Rev* 2010; (1): CD007541.
68. Collaborative Study Group on the Desogestrel-containing Progestogen-only Pill. A double-blind study comparing the contraceptive efficacy, acceptability and safety of two progestogen-only pills containing desogestrel 75 µg/day or levonorgestrel 30 µg/day. *Eur J Contracept Reprod Health Care* 1998; 3: 169-178.